



6853 Hillside Court, Indianapolis IN USA 46250
317-842-2600 | 1-800-959-3343 | www.auralex.com

HORIZONTAL FLAMMABILITY TEST
SheetBlok Sound Barrier

Specification: SheetBlok: 4 Inches/Minute Maximum

Date of Manufacture: 09/24/2007
Batch #: 108959-289
Date & Time Sample Taken: 09/24/07 7:40
Resin: Keldax 6853-2 - 70545006
Date & Time Sample Tested: 10/17/07 10:20.
Material: B-OB/WXP (1)
Inspector: Maria Garcia
Pallet or Roll #: Rolls
Customer: Auralex

Trial	Thickness (inch)	Distance Traveled (inch)	Time (seconds)	Test Results	Burn Rate
1	.0890	N/A	N/A	SE	N/A

Comments: PASS- ACCEPT.

Burn Rate 'B' = 60 x Distance traveled in inches ÷ Time in seconds

DNI = Does Not Ignite
NBR = No Burn Rate
SE = Self Extinguishing
SE/B = Self Extinguishing/Burn Rate

